

# National Textiles & Garment Quality Supervision Inspection Centre (Zhejiang) Test Report

ADDRESS: No.300 XIASHA ROAD  
HANGZHOUCHINA  
Tel: (0571) 85122669  
Fax: (0571) 85125121  
Postcode: 310018

NUMBER: YJ202005342E  
DATE: 2020-03-27

APPLICANT: HANGZHOU DONGDI IMP&EXP. CO.,LTD  
SAMPLE DESCRIPTION: MASK  
ADDRESS: 9F, NO.337 SHAOXING ROAD, HANGZHOU, CHINA

ITEM	STANDARD (D GRADE)	RESULT	RATING
1. FILTER EFFICIENCY (SALT MEDIUM) (GB/T32610-2016)(%)			
-	≥90	98.0	PASS
2. RESPIRATORY RESISTANCE (GB/T32610-2016)(Pa)			
-INSPIRATORY RESISTANCE	≤175	56	PASS
-EXPIRATORY RESISTANCE	≤145	45	PASS
3. THE BREAKING FORCE OF THE MASK BELT AND THE CONNECTION BETWEEN THE MASK BELT AND THE MASK BODY (GB/T 13773.2-2008)(GB/T32610-2016)(N)			
-	≥20	20	PASS
4. APPEARANCE (GB/T32610-2016)			
-	Comply with GB/T 32610-2016 standard requirements	The appearance quality of 10 masks conforms to the standard.	PASS
5. pH VALUE (Inner layer) (GB/T 7573-2009) (GB/T 32610-2016)			
-	4.0~8.5	6.5	PASS
6. FORMALDEHYDE (GB/T 2912.1-2009) (GB/T 32610-2016)(mg/kg)			
-	≤20	NOT DETECTED	PASS

Remarks: 1. The protection effect grade is not marked on the sample mark, and it is judged according to the lowest standard requirement D grade.

2. The sample is not pretreated.

3. Production date: 2020-03-23.

俞杰

PREPARED AND CHECKED BY

YU JIE

----END----